LIST NO. E856

@ HITACHI

=
@
-
2]
<
o.
-
O
O
o
QO
i
=

19921+ 10

M CORDLESS DRIVER DRILL

(E1)

Model ABS 12E




ABS 12E

- 92




PARTS ABS 12E
'L%"_‘ GODE No. DESCRIPTION - uh:éb' REMARKS
1 | 995-344 | FLAT HD. SCREW (A) (LEFT HAND) M8X25 )
2 | 305-414 DAILL CHUCK 13TLR -~ N 1 T
3 | 303-777 | SPINDLE 1
4 | 084-327 | TAPPING SCREW (W/SP, WASHER) D3Xe 3
s | 891-683 | PLATE 1
§ | 600-0VV | BALL BEARING 6000VVCMPS25 1
7 | B839-540 | RETAINING RING FOR D10 SHAFT (10 PCS.) 2
8 | 305-412 | CAP 1
] 303-722 SPRING HOLDER 1
10 301-746 SPRING 1
11 | 301-745 | THRUST PLATE 1
12 | 986-107 | THRUST NEEDLE BEARING 1
13 | 305-488 | BEARING RACE 1
14 | 301-743 | BALL HOLDER 1
15 | 959-149 | STEEL BALL D4.76 {10 PCS.) 3
16 | 303-772 | FINAL GEAR 1
17 | 626-VWM | BALL BEARING 626VVMC2ERPS2S 1
18 | 301-730 | WASHER 1
19 | 303-764 | GEARHOLDER 1
20 | 303-77¢ | IDLE GEAR SET (3 PCS.) 1
21 | 301-978 | DAMPER 1
22 | 203-762 ! RING GEAR 1
23 | 303-763 | WASHER i
24 | 303-mn MOTOR 1
25 | 991-672 | TAPPING SCREW (WAWASHER) D3X18 6
26 NAME PLATE 1
27 | 303-760 | SECOND SHAFT 1
28 | 680-0ZZ | BALL BEARING 680022 1
29 | 303-770 | SECOND GEAR 1
30 840- 423 WASHER M4 {10 PCS.) 1
H Q84 -6877 METAL D4Xe 1
a2 WURTH MARK i L
33 | 306-027 | HOUSING (A).(B) SET 1
34 | 880-829 | SHIFT SPRING 1
35 | 303-773 | SHIFT ARM 1
36 | 949-321 | FLAT HD. SCREW M4X8 {10 PCS.} 1
37 | 303-787 | FIN 1
38 | 303-788 | SWITCH (1P PLUG IN TYPE) W/O LOCK 1
39 B8O - B34 SEAL )
40 303-774 SHIFT KNOB 1
41 | 087-135 MARK PLATE 1 o
42 98C- 838 HOOK 1
43 | 903-963 | MACHINE SCREW (W/WASHERS} M3X 12 1
44 | 0991-666 | TERMINAL SUPFORT 1
45 | 300-001 BATTERY EB 12 (W/GERMAN N.P.) 1
46 | 306-072 | FIBER PLATE 1

1 —92

« ! ALTERNATIVE PARTS




STANDARD ACCESSORIES

ABS 12

'L%'f‘ CODE No, DESCRIPTION oD REMARKS
501 CHARGER UC 12Y 1 | NcLUD.s02 ~ 512

502 NAME PLATE 1

503 | 301-572 | CASE (A) ;

504 | 302-081 | PRINTED CIACUIT BOARD ASSY i | INCLUD.505

505 | 991-807 | FUSE ' ;

506 | 301-573 | CASE (B) ]

507 | 300-036 | TAPPING SCREW (W/FLANGE) D3X20 4

508 | 980-642Z | CORD 1

500 CAUTION PLATE : -
510 | 961-167 | CORD ARMOR T

511 | 082-490 | CUSHION (A) 1

512 | 300-031 | TRANSFORMER 220V 1

OPTIONAL ACCESSQORIES
'LEO“_" CODE No. DESCRIPTION U';Zb REMARKS

GOt 955- 657

~ DRIVER BIT (A} 3MMXT0L

602 855- 659

~ DRIVER BIT (A) dMMX70L

603 | 855-674

— DRIVER BIT {A} BMMXT70L

604 §53-670

+ DRIVER BIT (A) NO.1 70L

605 935-655

+ DRIVER BIT (A} NO.3 70L

606 855- 654

+ DRIVER BIT (A) NO.2 701,

«; ALTERNATIVE PARTS

t—92




